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The optimal antithrombotic treatment regimen for patients with atrial fibrillation (AF) following
percutaneous coronary intervention (PCI) with stent placement represents a challenge in clinical
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Introduction/Problem

practice.

These patients often require treatment with triple therapy, a combination of an:

» Oral anticoagulation (OAC)

» Dual antiplatelet therapy (DAPT) with aspirin and a P,Y,, inhibitor

Several landmark trials (WOEST, PIONEER AF, and RE-DUAL) indicated that triple therapy was
associated with higher risk of bleeding with comparable efficacy in preventing coronary and
cardio-embolic events as double therapy with a single antiplatelet plus warfarin, rivaroxaban, or

dabigatran.

In 2018, a multidisciplinary task force was created to evaluate and develop strategies to minimize
the utilization of triple therapy. A unit specific triple therapy prescription analysis identified the
cardiovascular medicine practice sites as having high utilization and opportunity for intervention.

The purpose of this quality improvement initiative was to mitigate the significant bleeding
risks associated with triple therapy. To do this, a detailed clinical practice guideline and cPOE
decision support were developed. It was anticipated that this strategy would reduce the rate
of triple antithrombotic prescriptions at BIDMC by over 50% between April 2019 and April
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2020.
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Task force convened to evaluate strategies for minimizing
utilization of triple therapy

Developedclinical guidelines for alternative antithrombotic
management strategies

Identified computerized physician order entry (CPOE) order
sets with specificantiplateletagents

Integrated clinical decision support within CPOE order screens
to guide therapy selection

View OMR Medications Medication Order Entry View PAML

Medication: Clopidogrel

indeton

There have been recent changes to the dosing recommendations for patients with PCl and a need for
systemtic anticoagulation for thrombosis prevention.

Please refer to most recent guidelines, or consult cardiology fellow.
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The Interventions

Instituted programmable drug monitoring alerts within the
VigiLanz drug surveillance system for triple therapy
combinations

Clinical pharmacists collaborate with providersin the
selection of alternative antithromboticregimen

Evaluated and modified order sets to facilitate utilization of
double therapy on the cardiovascular medicine step-down
unit (FARR 3)

Devised significant staff education and in-services regarding
the initiative so as to optimize patient care while reducing
bleedingrisks

Reason for systemic Recommendation:Dual Therapy (NO ASPIRIN)

Agent1 Agent2

anuooagulant
Clopidogrel / Ticagrelor Dabigatran 150 mg BID or Rivaroxaban 15 mg daily
{Rivaroxaban 10mg daily if CrCl 30-50)
e EE———

DVT/PE

Integrated clinical decision support within CPOE order screens to guide therapy selection
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Double Therapy Management
Strategy for 12 months

Clopidogrel 75 mg PO daily +
Rivaroxaban 15 PO mg daily? 2

OR

Clopidogrel 75 mg PO daily +
Individualized Warfarin daily?

OR

Clopidogrel 75 mg PO daily +
Dabigatran 150 PO mg twice
daily

1Prasugrel was not studied, so
use isnot recommended.

2Re-adjust dose of rivaroxaban to
maintenance dosing for atrial

fibrillation following 12 months,
if P,Y;, inhibitor is discontinued.

3Aspirin may be continued along
with clopidogrel while waiting
for warfarin dosingto achieve
therapeuticINR.

4Warfarin is the preferred
anticoagulantin patients with
CrCl <30 mL/min.

Off Label use: Double
antithrombotic therapy in patients
requiring a PCI with stent
placement for atherosclerotic
disease

A clinical practice guideline has been developed to provide criteria for providers to assess
when considering double therapy and to guide providers in their selection of antiplatelet agents

Post-Procedural Considerations

Closely monitor
with re-assessment
of risk profile

Risk stratify patient
accordingto
ischemicand
bleeding risk

criteria

Determine suitable
anti-thrombotic
management
strategy

The
recommendations
provided in this
documentapply
regardless of stent

type

Anti-Thrombotic Management

Oral anticoagulant (OAC):

>

Patient preference and
medication cost should be
accounted for in this decision-
making process.

For patients on an OAC before
P(C], it is reasonable to
continue with same agent after
stenting, provided that the
patient has been compliant
without complications.

For patients not already on an
0AC, a NOAC is preferred in
most patients and used at
doses established.

If warfarin is chosen, maintain
an INR at a therapeutic range
of 2-2.5.

Single antiplatelet (SAPT):

>

Clopidogrel is the P,Y,,
inhibitor of choice; ticagrelor
may be an alternative in those
with high ischemic and low
bleeding risk.

Discontinue SAPT at 1 year in
most patients and continue
life-long OAC therapy.

Select patients with high
ischemic risk and low bleeding
risk may be continued on
triple therapy for 1-month
post PCI and then transitioned
to double therapy thereafter.

Select patients with high
ischemic risk and low bleeding
risk may be continued on SAPT
>1 year, as deemed
appropriate by cardiology
provider.

Select patients at low
thrombotic risk and those at
high risk for bleeding, SAPT
may be discontinued at 6
months after PCI, as deemed
appropriate by cardiology
provider.

Enrollment Criteria

Inclusion Criteria:
> Age > 18 years

> Non-valvular atrial
fibrillation

(CHA,DS,-VAScscore>2)

» PCIwith stent placement for
atheroscleroticdisease

Exclusion Criteria:
Cardiogenic shock

Active bleeding or prior
intracranialhemorrhage

Major surgery or stroke
within 1 month

Contraindication or known
allergy to any of the OACs or
P,Y;, inhibitors

Otherindications for DAPT

Active liver disease or active
hepatitis

Life expectancy <1 year

Incomplete PCI or planned
CABG

Transient atrial fibrillation
from reversible condition

Pregnancy
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More Results/Progress to Date

CLINICAL PHARMACIST
DIRECTED IN-SERVICES

MYPATH PERFORMANCE
AND TRAINING HUB

Created staff education and in-services regarding the initiative so as to optimize patient care
while reducing bleeding risks

Lessons Learned

Clinical practice guidelines, CPOE Decision Support, and Medication Order Sets can assist to
guide medication utilization.

A team approach is essential when considering dual therapy and to guide providers in their
selection of antiplatelet agents.

Interdepartmental collaboration is necessary to sustain practice changes.

Next Steps

It Is anticipated that the pilot program will begin in April 2019 in one patient-care unit (Farr 3).
Data will be collected to evaluate prescribing patterns and concordance with the guideline.

Once the pilot program is completed, a progress report on the findings of the pilot will be
brought back to P&T and cardiovascular medicine subcommittees for review.
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